wesonias. FCC/IC TEST REPORT Report No. : FR732603

FCC TEST REPORT

for

47 CFR Part 15 Subpart C and IC RSS-210

U.S. Robotics MAXg Wireless Router

Equipment _ . ,
U.S. Robotics MAXg Wireless Access Point
UNIVERSAL SCIENTIFIC INDUSTRIAL CO., LTD. (for FCC)
Trade Name
U.S.ROBOTICS CORPORATION (for IC)
USR5465 (for Router)
Model No.
USR5455 (for AP)
IXM-RTGBRO3 (for Router)
FCCID
IXM-APGBRO3 (for AP)
c D 550A-15042 (for Router)
550A-15043 (for AP)
Filing Type . Certification
Applicant . Universal Scientific Industrial Co., Ltd.

141, Lane 351, Taiping Road, Sec. 1, Tsao Tuen, Nan-Tou, Taiwan

The test result refers exclusively to the test presented test model / sample.
Without written approval of SPORTON International Inc., the test report shall not be reproduced
except in full.

Certificate or Test Report must not be used by the applicant to claim the product in this test
report endorsement by NVLAP or any agency of U.S. government.

The data shown in this test report were carried out on Apr. 27, 2007 at Sporton International Inc. LAB.
Report No.: FR732603, Report Version: Rev. 01

Roy Wu_ |
Deputy Manager

SPORTON International Inc.
6F, N0.106, Sec. 1, Hsin Tai Wu Rd., Hsi Chih, Taipei Hsien, Taiwan, R.O.C.

SPORTON International Inc.
TEL : 886-2-2696-2468

FAX : 886-2-2696-2255

Report Version: Rev. 01



wesonins. FCC/IC TEST REPORT Report No.: FR732603

Table of Contents

[ I (0T VAo T R (=Y A =Y oo | USRS ii
1. General Description of EQUIPMENT UNAEE TS ..uuiiiiiii it e e e e e et r e e e e e e e s snraneeeaeeas 1
I R o o] ot o | T T TP P PP PP PPPPPPPPN 1
BV F- 1 [ =T (8] = PP T TP PO PR PP PPRP 1
1.3 Basic Description Of EQUIPMENT UNAEE TS ......ueiiiiiiie ittt ettt ettt ettt e et e e se et e s be e e e e e e e e bb e e e sabe e e e sbse e e enbeeeaanbeeeannneeens 1
1.4 Feature Of EQUIPMENT UNAEE TESE .....iiiiiiiiiiite etttk s et e et bt e e et e e a1k e et e ek s e e e aabe e ah bt e e e bbb e e embe e e e sbb e e e eabeeeannbeeesnnneeeas 2
2 Test Configuration of EQUIPMENT UNAEN TSt .......uiiiiiiiii it e e e s s e e e e e e s e e ae e e e e e snarereees 3
P20 R =T 1Y =T T PO PP TP PO PR PP PPRP 3
2.2 TESEIMOUE ..o h e b b e b E e R e e b e b e R R e e b e e b e e e bbb aa e nae e 3
2.3 Connection DIiagram Of TESE SYSTEIM ......cciiiiii ittt ettt e et e et e et e e e e eab et e s be e e e e b et e eh b e e e aabs e e e asbe e e e sbse e e eabeeeanbeeeannneeans 4
P N g T | = 1 VA =o U o] g aT=T o NI T T PP OO PP PPPPTPPRPN 4
B R ULIIEY oottt ettt ettt et e e e et et ee et et ee et et et et et e e e et ettt 5
4. General INTOrMAatioN OF TEST.....oi it s e ab e e s s b e e e sn b e e e aneeennneas 6
o TS Y o] - To TP PSPPSR PPRPOPPPPPPP 6
4.2 Standard for Methods OFf MEASUIEMENT.........ccuiiiiiiii i e e sb s s b e e s b e s b e sbe e sane e 6
4.3 TeSEIN COMPIIANCE WILN ...ttt h oottt e ettt e ekttt oo bttt e s bt e e eh st ook e et e ea b et e e eab e e e e abe e e e sb e e e aanbeeesnnneeennnas 6
4.4 FrequenCy RANGE INVESHGALEM ..........ii ittt et e a e e e bttt oo a bt e e e b bt e e ah b et e eh b e e e ea ke e e e ab e e e eabe e e e s bt e e sanreeeasnneennnneas 6
4.5 TESEDISTANCE ..ottt bbbt st b e s h e h e e s h b oo b e e s R e e e b e e e R e e h b e b e e R e e b b e R e e b b e b e b e e e e re e
5. Test Data and TeSt RESUIL.......cooiiiiiiiiie e
5.1 List of Measurements and Examinations
5.2 60dB Bandwitth MEASUIEMENT ........cciiiiiiiii bbb s s e e s b e e s sb e s e et e e s aa e st e e s be e e b e sbe e 8
5.3 Power Spectral DENSItY MEASUIEIMIENT .......c.uuiiiiiieaiiit ettt ettt ettt e ettt e et e e e asbe e e s be e e e s be e e s s beeesabee e saes e e e abbeeeenbeeeeanneeeaneeeannneeesnnree 15
5.4 Band EAQES MEASUIEIMIENT. .......eiiiiiiieiiieeeeitt e ettt ettt e e sttt e e aabe e e e bse e e aabs e e e sate e e e ket e e aabe e e e s b et e e et o2 b b e e e aab e e e e abb e e e aabeeeeenbeeeenneeeanneeeennee 23
5.5 Peak OULPUL POWET IMEASUIEMEINT ........uuiiiiiiee ittt ettt ettt e ettt e e st e e ket e e e abe e e e aabe e e e bbbt e aabe e e 2 s b e e nae s e e e abs e e e eabe e e e enbeeeebneeeanneeeannnee 30
5.6 CONAUCTEA EMISSION ....uviiiiiiii ittt s h et s b b e e b e s b e e e b e s e b e e b e e e sb e e sh e e sbe e e b e s s b e e be e e b e e sbeesaae e 31
5.7 Radiated EMISSION MEASUMEIMENT ......cc.eiiiiiiiiiiiie ittt e e s b e e s b e e s e b e e s hb e sb e e s be e e b e s b e e be e s b e e sbeesaae e 38
5.8 ANLENNG REQUITEIMIENTS ... ..tiieiiiiieitie ettt ettt e et e ettt e e be et e aabe e e o see e e aabe e e 2 s be e e 2a s bt e e 1h s et 422 b e e e R R e e e 4a b et e e s be e e nas b e e e aabeeeebnneeanbneeene 100
6 List of Measuring EQUIPMENTS USEA ......cc.uuiiiiiiie ettt ee e e e e e st e e e e e e e s et a e e e e e e e s e snnnnaaeeeeeenanns 101
A L aToT=Ta e= 11 o} 4V =AVZ= LU - 4 o o O EPRR 102

Appendix A. Photographs of EUT External
Appendix B. Photographs of EUT Internal
Appendix C. Photographs of Setup

SPORTON International Inc. Page No. i
TEL : 886-2-2696-2468 Report Issued Date : Apr. 30, 2007
FAX : 886-2-2696-2255 Report Version : Rev. 01



wemns. FCC/IC TEST REPORT Report No.: FR732603

History of this test report

Report Issue Date: Apr. 30, 2007

Report No. Description
SPORTON International Inc. Page No. s
TEL : 886-2-2696-2468 Report Issued Date : Apr. 30, 2007

FAX : 886-2-2696-2255 Report Version : Rev. 01



wesonins. FCC/IC TEST REPORT Report No.: FR732603

1. General Description of Equipment under Test

1.1 Applicant

Universal Scientific Industrial Co., Ltd.
141, Lane 351, Taiping Road, Sec. 1, Tsao Tuen, Nan-Tou, Taiwan

1.2 Manufacturer

Universal Scientific Industrial Co., Ltd.
141, Lane 351, Taiping Road, Sec. 1, Tsao Tuen, Nan-Tou, Taiwan

1.3 Basic Description of Equipment under Test

Equipment

Trade Name

Model No.

FCCID

ICID

Power Supply Type
AC Power Cord

- U.S. Robotics MAXg Wireless Router

U.S. Robotics MAXg Wireless Access Point

- UNIVERSAL SCIENTIFIC INDUSTRIAL CO., LTD. (for FCC)

U.S.ROBOTICS CORPORATION (for IC)

: USR5465 (for AP)

USR5455 (for Router)

- IXM-RTGBRO3 (for AP)

IXM-APGBRO3 (for Router)

: 550A-15042 (for AP)

550A-15043 (for Router)

: Switching
. AC 120V, Wall-mount, 1.8 m, 2 pin

Adapter 1 : SINO-AMERICAN, SA110C-09S-1

Adapter 2 : OEM, ADS10W090120
SPORTON International Inc. Page No. :10f103
TEL : 886-2-2696-2468 Report Issued Date : Apr. 30, 2007
FAX : 886-2-2696-2255 Report Version : Rev. 01
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1.4 Feature of EQuipment under Test

Product Feature & Specification
U.S. Robotics MAXg Wireless Router
1. DUT Type
U.S. Robotics MAXg Wireless Access Point
UNIVERSAL SCIENTIFIC INDUSTRIAL CO., LTD. (for FCC)
2. Trade Name
U.S.ROBOTICS CORPORATION (for IC)
USR5465 (for Router)
3. Model Name
USR5455 (for AP)
IXM-RTGBRO3 (for Router)
4, FCCID
IXM-APGBRO3 (for AP)
550A-15042 (for Router)
5. ICID
550A-15043 (for AP)
6. Tx Frequency 2400 ~ 2483.5 MHz
7. Rx Frequency 2400 ~ 2483.5 MHz
8. Number of Channels 11
9. Carrier Frequency of Each Channel 2412+(n-1)*5 MHz; n=1~11
10. Antenna Connector Reverse SMA
11. Antenna Type Dipole Antenna
12. Antenna Gain 1.8 dBi
802.11b : 21.03 dBm
13. Maximum Output Power
802.11g : 22.62 dBm
14. Type of Modulation DSSS / OFDM
15. DUT Stage Identical Prototype
16. Application Type Certification

SPORTON International Inc.
TEL : 886-2-2696-2468
FAX : 886-2-2696-2255

Page No. :20f 103
Report Issued Date : Apr. 30, 2007
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2 Test Configuration of Equipment under Test

2.1 Test Manner

a. The EUT has been associated with peripherals pursuant to ANSI C63.4-2003 and configuration
operated in a manner tended to maximize its emission characteristics in a typical application.

b. For spurious emission below 1GHz, only one channel of each application was tested because it is not
related to channel selection.

c. The EUT is programmed to transmit signal continuously for all testings.

d. Frequency range investigated: conduction 150 kHz to 30 MHz, radiation 30 MHz to 25000MHz.

2.2Test Mode

Application
802.11b 802.11b
Radiated Mode 1: Tx_CHO01_2412 MHz Mode 4: Tx_CHO01_2412 MHz
Emission Mode 2: Tx_CHO06_2437 MHz Mode 5: Tx_CHO06_2437 MHz
Mode 3: Tx_CH11 2462 MHz Mode 6: Tx_CH11 2462 MHz
Mode 1: WLAN Link Mode + LAN + Print + Adapter 1 for USR5465
Conducted
Mode 2: WLAN Link Mode + LAN + Print + Adapter 2 for USR5465
Emission
Mode 3: WLAN Link Mode + LAN + Adapter 1 for USR5455

SPORTON International Inc.

TEL : 886-2-2696-2468
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2.3 Connection Diagram of Test System

EUT

Notebook

|__H—_| Adapter

Remote

2.4Ancillary Equipment List

ltem Asset Model Name Power Cord
1. Notebook (DELL) PPO3L N/A
SPORTON International Inc. Page No. : 4 0f 103
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3. RF Utility

The programmed RF Utility is installed in notebook to provide channel selection, power lever, data rate and
the application type. RF Utility can send transmitting signal for all testings.

SPORTON International Inc. Page No. : 5 0f 103
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4. General Information of Test

Test Site Location : No. 52, Hwa Ya 1st Rd., Hwa Ya Technology Park,
Kwei-Shan Hsiang, Tao Yuan Hsien, Taiwan, R.O.C.
TEL : 886-3-327-3456
FAX : 886-3-318-0055
Test Site No :  COO01-HY, 03CH06-HY, THO2-HY
4.1 Test Voltage

120V/ 60Hz

4.2 Standard for Methods of Measurement

ANSI C63.4-2003

4.3Test in Compliance with

47 CFR Part 15 Subpart C and IC RSS-210 Issued 6

4.4 Frequency Range Investigated
a. Conducted Emission : from 150 KHz to 30 MHz
b. Radiated Emission : from 30 MHz to 25000 MHz
4.5 Test Distance

The test distance of radiated emission from antenna to EUT is 3 m.

SPORTON International Inc. Page No. : 6 0f 103
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5. Test Data and Test Result

5.1 List of Measurements and Examinations

FCC Rule IC Rule Description of Test Result
15.207 RSS-Gen 7.2.2 |Conducted Emission Pass
15.247(a)(2) A8.2 (1) 6dB Bandwidth Pass
15.247(b) A8.4 (4) Maximum Peak Output Power Pass
15.209(a) 2.6 Radiated Emission Pass
15.247 (c) A8.5 100kHz Bandwidth of Frequency Band Edges Pass
15.247(d) A8.2 (2) Power Spectral Density Pass
15.203
15.247(0)(4) A8.4 (6) Antenna Requirement Pass

SPORTON International Inc. Page No. : 7 0f 103
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5.2 6dB Bandwidth Measurement

5.2.1 Measuring Instruments

As described in chapter 6 of this test report.

5.2.2 Test Procedure

1. The transmitter output was connected to the spectrum analyzer directly.
2. Set RBW of spectrum analyzer to 100kHz and VBW to 100kHz.
3. The 6 dB bandwidth is defined as the frequency range where the power is higher than the peak power

minus 6dB.

5.2.3 Test Setup Layout

Lo

EUT

Spectrum Analyzer

5.2.4 Test Result

Application Type : WLAN 802.11b/g
Temperature : 25°C

Relative Humidity : 53%

Test Enginner : _Tony

802.11b
Channel Frequency 6dB Emission bandwidth Limits Plot
(MHz) (MHz) (MHz) Ref. No.
01 2412 10.45 > 0.5MHz Mode 1
06 2437 9.71 > 0.5MHz Mode 2
11 2462 9.78 > 0.5MHz Mode 3
802.11g
Channel Frequency 6dB Emission bandwidth Limits Plot
(MHz) (MHz) (MHz) Ref. No.
01 2412 16.31 > 0.5MHz Mode 4
06 2437 16.38 > 0.5MHz Mode 5
11 2462 16.38 > 0.5MHz Mode 6

SPORTON International Inc.
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5.2.5 6dB Bandwidth

Mode 1

®

*RBW 100 kHz

Delta 2 [T1 ]

*VBW 100 kHz -0.08 dB
Ref 25 dBm *Att 20 dB *SWT 500 ms 10.448717949 MHz
Offset 29 |dB Markegr 1 [T1|]
—20 —23—dBm
2.406711538 GHz
1 PKilgiie]
VIEW D1 6.73|dBm
b YN
o D2 o 73] pim Nx
4
o Jﬂf ‘\«\
B /r \
| s My

--40

—-50

—-60

--70

Center 2.412 GHz

Date: 15.APR.2007 05:03:32

2 MHz/

Span 20 MHz

LVL
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Mode 2
@ *RBW 100 kHz Delta 2 [T1 ]
*VBW 100 kHz -0.28 dB
Ref 25 dBm *Att 20 dB *SWT 500 ms 9.711538462 MHz
Offget 29 |dB Marker 1 [T1 (]
—20 2 64—dBm

2.432128205 GHz

EA 10 D1 8.02|dBm

I L Ry 2

o D2 2'021 N LVL

o |

—-50

—-60

—-70

Center 2.437 GHz 2 MHz/ Span 20 MHz

Date: 15.APR.2007 05:06:17
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Mode 3
<§§> *RBW 100 kHz Delta 2 [T1 ]
*VBW 100 kHz 0.55 dB
Ref 25 dBm *Att 20 dB *SWT 500 ms 9.775641026 MHz
Offget 29 |dB Marker 1 [T1 (]
—20 76 dBm
2.457032051 GHz
P 10 D1 7.59|dB
o T aas)
1 2
o D2 1.59Wm Ll,J\u\u LVL
,ﬂ X.\
B /r ﬂ\
- -30 lfw“ﬁ
—-40
—-50
—-60
—-70
Center 2.462 GHz 2 MHz/ Span 20 MHz
Date: 15.APR.2007 05:08:28
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Mode 4

®

“RBW 100 kHz

Delta 2 [T1 ]

*VBW 100 kHz 0.14 dB
Ref 25 dBm *Att 20 dB *SWT 500 ms 16.314102564 MHz
Offset 29 |dB Marker 1 [T1|]
20 =2-64 dBm
2.403826923 GHz
*ri1o

—-50

—-60

—-70

Center 2.412 GHz 2 MHz/

Date: 15.APR.2007 06:25:22

Span 20

MHz

LVL
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Mode 5

®

Ref 25 dBm

“Att 20 dB

“RBW 100 kHz Delta 2 [T1 ]
*VBW 100 kHz 0.60
*SWT 500 ms 16.378205128

dB
MHz

Offset 29 |dB Marker 1 [T1|]
20 =4-03dBm
2.428794872 GHz
R <10
VIEW
o D1 1.63 dBm, " [ ] i ) 1

NPT DV RV TV S FVY P a8 ey v Y R Ty o

|
\“‘«u

—-50

—-60

—-70

Center 2.437 GHz

Date: 15.APR.2007 06:27:10

2 MHz/ Span 20 MHz

LVL
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Mode 6

@ “RBW 100 KHz Delta 2 [T1 ]
“VBW 100 kHz 0.01 dB
Ref 25 dBm “Att 20 dB “SWT 500 ms 16.378205128 MHz
Offset 29 |dB Marker 1 [T1|]
20 =3-51 dBm
2.453794872 GHz
KX |- 10
VIEW
o bl 2-43 dBm | I [ [ I ] PR LVL
P N AN ANAANAAIAN A T st AU A AR A L

s

—-10 fy
L _204

—-50

—-60

—-70

Center 2.462 GHz

Date: 15.APR.2007 06:29:41

2 MHz/

Span 20 MHz
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5.3 Power Spectral Density Measurement

5.3.1 Measuring Instruments

As described in chapter 6 of this test report.

5.3.2 Test Procedure
1. The transmitter output was connected to spectrum analyzer directly.
2. The spectrum analyzer’s resolution bandwidth was set at 3kHz RBW and 30kHz VBW as that of the
fundamental frequency. Set the sweep time=span/3kHz.
The power spectral density was measured and recorded.
4. The sweep time is allowed to be longer than span/3kHz for a full response of the mixer in the spectrum

analyzer.

5.3.3 Test Setup Layout

Lo

EUT
Spectrum Analyzer

SPORTON International Inc. Page No. : 15 of 103
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5.3.4 Test Result

Application Type : 802.11b/g

Temperature : 25°C

Relative Humidity : 53%
Test Enginner : _Tony

802.11b
Channel Frequency Power Spectral Density Limits Plot
(MHz) (dBm) (dBm) Ref. No.
01 2412 -5.98 8 Mode 1
06 2437 -5.69 8 Mode 2
11 2462 -6.81 8 Mode 3
802.11g
Channel Frequency Power Spectral Density Limits Plot
(MHz) (dBm) (dBm) Ref. No.
01 2412 -1.50 8 Mode 4
06 2437 -0.35 8 Mode 5
11 2462 -10.81 8 Mode 6

SPORTON International Inc.
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5.3.5 Power Spectral Density

Mode 1
@ “RBW 3 kHz Marker 1 [T1 ]
*VBW 30 kHz -5.98 dBm
Ref 25 dBm “Att 20 dB *SWT 500 s 2.412317308 GHz
Offget 29 |dB
20
MEX ~-10 ook
Lo LVL
1
TIPS T NURENSIRY WTH ([ YIe NP ,WAMMMWJAMMMMMMMW
—-20
—-30
—-40
—-50
——60
—-70
Center 2.412 GHz 150 kHz/ Span 1.5 MHz
Date: 16.APR.2007 13:42:35
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Mode 2
® “RBW 3 kHz Marker 1 [T1 ]
*VBW 30 kHz -5.69 dBm
Ref 25 dBm *Att 20 dB *SWT 500 s 2.437750000 GHz
Offset 29 |dB
20
<10 SGL
o LVL
Y
U W v i st A A Aot e A et A
--20
--30
-40
-50
--60
--70
Center 2.437 GHz 150 kHz/ Span 1.5 MHz
Date: 16.APR.2007 13:55:10
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Mode 3

®

Ref 25

dBm

ALt

20 dB

*“RBW 3

kHz

*VBW 30 kHz

*SWT 500 s

Marker 1 [T1 ]

-6.81 dBm

2.462314904 GHz

Offs

set 29

dB

—20

SGL

B 10

LVL

Nty Jongo}

A AL
v

.nﬂnn.d\ A
VAYAST g | A

1

Inﬂnl.uf\

AV TN,
“ v

MAA A A A

—-20

—-30

- -40

—-50

—-60

--70

Center 2.462 GHz

Date: 16.APR.2007 14:07:48

150 kHz/

Span 1.5 MHz
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Mode 4
@ “RBW 3 kHz Marker 1 [T1 ]
“VBW 30 kHz -1.50 dBm
Ref 25 dBm “Att 20 dB “SWT 500 s 2.411985577 GHz
Offset 29 |dB

20
*_10 SGL

Lo 1 LVL

—-30

—-50

—-60

—-70

Center 2.412 GHz 150 kHz/ Span 1.5 MHz

Date: 15.APR.2007 06:55:30
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Mode 5
@ “RBW 3 kHz Marker 1 [T1 ]
“VBW 30 kHz ~0.35 dBm
Ref 25 dBm *Att 20 dB *SWT 500 s 2.436985577 GHz
Offset 29 |dB
—20
R - 10
1
—0
- 20 WJ\“WW WW
—-30
40
—-50
—-60
—-70

Center 2.437 GHz

Date: 15.APR.2007 07:07:58

150 kHz/

Span 1.5 MHz

SGL

LVL
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Mode 6
@ “RBW 3 kHz Marker 1 [T1 ]
“VBW 30 kHz -10.81 dBm
Ref 25 dBm “Att 20 dB “SWT 500 s 2.462639423 GHz
Offset 29 |dB

20
EX - 10 ook

Lo LVL

—-10

HW W

—-30

—-50

—-60

—-70

Center 2.462 GHz 150 kHz/ Span 1.5 MHz

Date: 16.APR.2007 13:32:51
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5.4 Band Edges Measurement

5.4.1 Measuring Instruments

As described in chapter 6 of this test report.

5.4.2 Test Procedure

1. The transmitter output was connected to the spectrum analyzer via a low lose cable.

2. Set both RBW and VBW of spectrum analyzer to 100kHz with suitable frequency span including
100 kHz bandwidth from band edge.

3. The band edges was measured and recorded.

5.4.3 Test Result

Application Type : WLAN 802.11b/g

Temperature : 25°C

Relative Humidity : 53%
Test Enginner : _Tony

Test Result in WLAN lower band (Channel 1) PASS
Test Result in WLAN higher band (Channel 11) PASS
5.4.4 Note on Band Edge Emission
>»WLAN 802.11b
CHO1 (Horizontal)
Frequency Level Over Limit Read Abtebba  Cable Preamp Ant Table Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) (dBuV/m) (dB) (dBuV/m) (dBuVv) (dB/m) (dB) (dB) (cm) (deg)
2389.92 52.45 -21.55 74.00 53.90 30.26 3.75 35.46 100 0 Peak
2389.92 41.47 -12.53 54.00 42.92 30.26 3.75 35.46 100 60 Average
CHO1 (Vertical)
Frequency Level Over Limit Read Abtebba  Cable Preamp Ant Table Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) (dBuV/m) (dB) (dBuV/m) (dBuV) (dB/m) (dB) (dB) (cm) (deg)
2389.52 59.93 -14.07 74.00 61.38 30.26 3.75 35.46 100 0 Peak
2389.52 46.52 -7.48 54.00 47.95 30.26 3.75 35.44 100 320 Average
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CH11 (Horizontal)

Frequency Level Over Limit Read Abtebba  Cable Preamp Ant Table Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) (dBuV/im) (dB) (dBuV/m) (dBuV) (dB/m) (dB) (dB) (cm) (deg)
2483.62 60.26 -13.74 74.00 61.62 30.29 3.86 35.51 100 0 Peak
2483.62 44.34 -9.66 54.00 45.70 30.29 3.86 35.51 116 339 Average
CH11 (Vertical)
Frequency Level Over Limit Read Abtebba  Cable Preamp Ant Table Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) (dBuV/m) (dB) (dBuV/m) (dBuV) (dB/m) (dB) (dB) (cm) (deg)
2483.95 52.85 -21.15 74.00 54.21 30.29 3.86 35.51 100 0 Peak
2483.95 41.34 -12.66 54.00 42.70 30.29 3.86 35.51 100 159 Average
>»WLAN 802.11g
CHO1 (Horizontal)
Frequency Level Over Limit Read Abtebba  Cable Preamp Ant Table Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) (dBuVv/im) (dB) (dBuV/m) (dBuV) (dB/m) (dB) (dB) (cm) (deg)
2389.36 65.24 -8.76 74.00 66.69 30.26 3.75 35.46 100 0 Peak
2389.36 44.42 -9.58 54.00 45.85 30.26 3.75 35.44 115 35 Average
CHO1 (Vertical)
Frequency Level Over Limit Read Abtebba  Cable Preamp Ant Table Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) (dBuV/im) (dB) (dBuV/m) (dBuV) (dB/m) (dB) (dB) (cm) (deg)
2388.96 57.03 -16.97 74.00 58.48 30.26 3.75 35.46 100 0 Peak
2388.96 39.86 -14.14 54.00 41.29 30.26 3.75 35.44 100 236 Average
CH11 (Horizontal)
Frequency Level Over Limit Read Abtebba  Cable Preamp Ant Table Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) (dBuV/m) (dB) (dBuV/m) (dBuV) (dB/m) (dB) (dB) (cm) (deg)
2483.53 60.20 -13.80 74.00 61.56 30.29 3.86 35.51 100 0 Peak
2483.53 42.93 -11.07 54.00 44.29 30.29 3.86 35.51 100 57 Average
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CH11 (Vertical)

Frequency Level Over Limit

Limit Line

(MHz) (dBuV/m) (dB) (dBuV/m) (dBuV)

2483.50 73.32 -0.68 74.00

2483.50 52.25 -1.75 54.00

SPORTON International Inc.
TEL : 886-2-2696-2468
FAX : 886-2-2696-2255

Preamp Ant Table Remark
Factor Pos Pos
(dB) (cm) (deg)
35.51 100 0 Peak
35.51 100 314 Average
Page No. : 25 0of 103
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5.4.4 20dB Band Edge
WLAN 802.11b

CHO1
® *RBW 100 kHz Marker 1 [T1 ]
*VBW 100 kHz -37.35 dBm
Ref 25 dBm *Att 20 dB *SWT 500 ms 2.399891026 GHz
Offgset 29 |dB
20
1 PKp i

D1 7.87|dBm

MAXH /M4Mt\
| o / LVL
--10

D2 -]2.13 dB |

—-20

nl

(PO TN (NI R § mn PY VW IRV YRR W TP W v n...ulmml‘}
NAICIA AU A NI g A AR NIV
—-50
—-60
L _70 1
Center 2.368 GHz 10 MHz/ Span 100 MHz
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CH11
@ *RBW 100 kHz Marker 1 [T1 ]
*VBW 100 kHz -38.02 dBm
Ref 25 dBm *Att 20 dB *SWT 500 ms 2.505519231 GHz
Offset 29 |dB

—20

Y 10

D1 8.08|dBm

!
L
i
l

D2 -11.92 dBpm

L _40 TV HIP T BN TN N .I.LA..V.L\uA.W...VAWA‘,‘.. LAUMAA‘; v“"‘ AL bA, _VIAV AMM S ihA l‘.vA.VuAl Al
--50
-60
--70 Ft
Center 2.506 GHz 10 MHz/ Span 100 MHz
Date: 15.APR.2007 05:15:23
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WLAN 802.11g

CHO1
@ “RBW 100 KHz Marker 1 [T1 ]
“VBW 100 kHz -33.94 dBm
Ref 25 dBm *Att 20 dB *SWT 500 ms 2.399891026 GHz
Offset 29 (dB
—20
-10
MAXH

» D1 2.24|dBm ,“ij AVAM LVL

(w
—-10

D2 -7.76 dB /
—-20 /
—-30 ’Jf

PRIPISEEY N IRV A " o al
IRVt et g S wh

b N A

—-50

—-60

—-70

M
H

Center 2.368 GHz 10 MHz/ Span 100 MHz
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CH11
<%%> *RBW 100 kHz Marker 1 [T1 ]
*VBW 100 kHz -38.27 dBm
Ref 25 dBm *Att 20 dB *SWT 500 ms 2.483564103 GHz
Offset 29 |dB
20
R |10
MAXH
LALAWAJ PO Rl LvL
-10
kz -17.8 dBm
-20 \
--30
A
| _40 f N SN S P9 JUN X7 WY T 00 W PP WA T TP Lo nLl,.vlvl i .J‘.’“n_’.._‘JwA.nwA.
—-50
--60
—-70 F+
Center 2.506 GHz 10 MHz/ Span 100 MHz
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SPORTON International Inc. Page No. : 29 of 103
TEL : 886-2-2696-2468 Report Issued Date : Apr. 30, 2007

FAX : 886-2-2696-2255 Report Version : Rev. 01



wesonins. FCC/IC TEST REPORT Report No.: FR732603

5.5 Peak Output Power Measurement

5.5.1 Measuring Instruments

As described in chapter 6 of this test report.

5.5.2 Test Procedure
1. The antenna port RF output of the EUT was connected to the input RF input of a power meter for

WLAN measurement. The power is equal to the reading level on power meter plus cable loss at the EUT

antenna terminal.

2. The antenna port(RF output) of the EUT was connected to the input (RF input) of a spectrum analyzer for

BT measurement. The cable loss has been offset before testing.

5.5.3 Test Setup Layout

Lo
EUT Power Meter
5.5.4 Test Result
* Application Type : WLAN 802.11b/g
Temperature : 25°C
Relative Humidity : 53%
Test Enginner : _Tony
WLAN 802.11b
Channel Frequency Measured Output Power Limits
(MHz) (dBm) (Watt/dBm )
01 2412 20.48 1W/30 dBm
06 2437 20.59 1W/30 dBm
11 2462 21.03 1W/30 dBm
WLAN 802.11g
Channel Frequency Measured Output Power Limits
(MHz) (dBm) (Watt/dBm )
01 2412 21.33 1W/30 dBm
06 2437 22.62 1W/30 dBm
11 2462 21 1W/30 dBm
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5.6Conducted Emission

5.6.1 Measuring Instruments
As describ ed in chapter 6 of this test Report.

5.6.2 Test Procedures

The EUT was placed 0.4 meter from the conducting wall of the shielding room was kept at least 80

a.
centimeters from any other grounded conducting surface.

b. Connect EUT to the power port of a line impedance stabilization network (LISN).

c. All the support units are connected to the other LISN.

d. The LISN provides 50 ohm coupling impedance for the measuring instrument.

e. The FCC states that a 50 ohm, 50 microhenry LISN should be used.

f. Both sides of AC line were checked for maximum conducted interference.

g. The frequency range from 150 kHz to 30 MHz was searched.

h. Set the test-receiver system to Peak Detect Function and specified bandwidth with Maximum Hold Mode.
SPORTON International Inc. Page No. : 31 0f 103
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5.6.3 Test Data

*  Temperature : 24°C

= Relative Humidity : 52%
= Test Enginner: _Sam

*  Test Mode : Mode 1

m The test that passed at minimum margin was marked by the frame in the following table.

Date: 2007-04-27 Time: 11:03:51

Level (dBuW)
i1}

CHSWCCHCISPR-B

CHEWCCUCISPR -B AV

0.150.2 0.5 1 2 & 10 20 30
Frequency (MHz)
Eite (CO01-HY
Condition : CHNENCCTACISFR-E 2001004 200604 LINE
EUT cAdaptor B
Power Cl20VE0Hz
Model (FD7EER03
Memo :
Memo : Bample A
Memo :
Ower Limit Fead Probe Cable
Freq Lewel Limit Line Lewel Factor Losz Remark
MH= dEuWv dE dBuWw dBEuv dE dE
1 0.201 35.84 -14.72 53.56 35.60 0.10 0.14 hwverage
2 0.201 39,54 -24.02 63.56 39.30 0.10 0.14 QFp
3 0.262 35.34 -26.03 6Ll.37 35.02 0.10 0.2z QF
4 0.262 33.80 -17.57 El.37 33.48 0.10 0.22 Awverage
5 0.345 37.83 -21.26 59.09% 37.43 0.10 0.30 QF
& 0.345 34,99 -14.10 49.09 34,59 0.10 0.30 Awverage
7 0.40% 35.81 -15.88 57.69 38.37 0.10 0.34 QF
g 0.408 38.84 -5.85 47.69 38.40 0.10 0.34 Awverage
a 0.460 35.97 -17.72 56.69 38.56 0.10 0.31 QF
10 0.460 37.07 -9.62 46.869 36.66 0.10 0.31 Awverage
11 0.55% 34.69 -21.31 56.00 34.34 0.10 0.25 Qp
12 0.58% 31.77 -14.23 46.00 31.42 0.10 0.25 Awverage
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Lewvel (dBuV
o0 evel (dBuVf)

Date: 2007-04-27 Time: 10:59:32

/!

CHSWCCUCISPR-B

CHSWCCLCISPR -B AV

40
H
1
e 0.150.2 0.5 1 2 5 10 20 K11}
Frequency (MHz)
Bite CCO0L-HY
Condition  CHNCCIACISPE-B 2001004 200604 NEUTE AL
EUT : Adaptor B
Power - 120%HA0H=
Model - FDY32603
Memo :
Mermn s Bample &
Memo .
Ower Limit Fead Probe Cahle
Freq Lewel Linit Line Lewel Factor Loss Rewark
MH= dBuv dE dBu¥ dBuv dE dE
1 0.202 37.91 -25.82 &3.53 37.67 0.10 0.14 QF
2 0.202 36.88 -16.65 53.53 36.64 0.10 0.14 Awverage
3 0.344 39,38 -19.72 L£9.10 35.93 0.10 0.30 QF
4 0.344 36.69 -12.41 49.10 36.29 0.10 0.30 Average
& 0.395 40,56 -17.38 &57.94 40,12 0.10 0.34 QF
[& 0.396 39.36 -5.55 47.94 3§5.92 0.10 0.34 Average|
7 0.467 39,55 -17.01 L6.56 39,15 0.10 0.30 QF
g 0.467 37.96 -5.60 46.56 37.56 0.10 0.30 Awverage
9 0.604 30,93 -25.07 56.00 30,59 0.10 0.z24 QF
10 0.&604 30,35 -15.65 46.00 30.01 0.10 0.24 Average
11 0.771 29,49 -26.51 L6.00 29,21 0.10 0.15 QF
1z 0.771 27.05 -15.95 46.00 26,77 0.10 0.15 Awerage
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Temperature : 24°C
Relative Humidity : 48%
Test Enginner : _James
Test Mode : Mode 2

m The test that passed at minimum margin was marked by the frame in the following table.

Level (dBuW)
i1}

Date: 2007-04-27 Time: 11:09:45

CHSWCCHCISPR-B

CHEWCCUCISPR -B AV

40
' 1f
|1
hH | '1
' 0.150.2 0.5 1 2 & 10 20 30
Frequency (MHz)
Eite (CO01-HY
Condition : CHNENCCTACISFR-E 2001004 200604 LINE
EUT cAdaptor B
Power 120 A0HE
Model CFD7AER03
Memo :
Memo - Bample A
Memo :
Owver Limit Fead FProbe Cable
Freq Lewel Limit Line Lewel Factor Losz Remark
MH= dBuv dE dBuv dBu¥ dE dE
[1 0.151 49,20 -16.74 65.94 45,95 0,10 0.12 QF |
2 0.151 35,14 -20.80 55.94 34,92 0.10 0.12 Awerage
3 0.150 45.11 -19.35 64.49 44,85 0.10 0.13 QF
4 0.180 31.41 -23.08 E54.49 31.1%8 0.10 0.13 Awverage
5 0.208 41.41 -21.87 63.258 4l.l16 0.10 0.15 QF
& 0.208 28.67 -24.61 53.28 28.42 0.10 0.15 Awerage
7 0.23% 35.01 -24.12 6BZ.13 37.72 0.10 0.1% QF
g 0.239 26.52 -25.61 52.13 26.23 0.10 0.19 Awverage
a 0.267 23.15 -25.03 51.21 ZEZ.86 0.10 0.Z2 Awverage
10 0.267 34,13 -27.08 61.21 33.81 0.10 0.2z QF
11 27.420 25.10 -21.90 50.00 27.36 0.55 0.19 Awverage
12 27.420 32,28 -27.72 60.00 31.54 0.55 0.1%9 Qp
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Lewvel (dBuV
o0 evel (dBuVf)

Date: 2007-04-27 Time: 11:13:13

CHSWCCUCISPR-B

CHSWCCLCISPR -B AV

40
i 111
! ' 1H
¢ 0.150.2 0.5 1 2 5 10 20 K11}
Frequency (MHz)
Bite CCO0L-HY
Condition : CHENCCIAZISPE-B 2001004 200604 NEUTE AL
EUT : Adaptor B
Power - 120%HA0H=
Model - FDY32603
Memo :
Mermn s Bample &
Memo .
Ower Limit Fead Probe Cahle
Freq Lewel Linit Line Lewel Factor Loss Rewark
MH= dBuv dE dBu¥ dBuv dE dE
1 0.152 48.36 -17.53 6£5.89 48,14 0.10 0.1z QF
2 0.152 33.26 -22.63 55.89% 33.04 0.10 0.12 Awerage
3 0.180 44,67 -19.81 &4.458 44,44 0.10 0.13 QF
4 0.180 30.43 -24.05 54.45 30,20 0.10 0.15 Awverage
& 0.206 40,48 -22.89 &£3.37 40,23 0.10 0.15 QF
& 0.206 26.26 -27.11 53.37 26.01 0.10 0.15 Awverage
7 0.238 37.29 -24.86 &2.15 37.00 0.10 0.1%2 QF
g 0.235 25.73 -26.42 5z2.15 25.44 0.10 0.19 Awverage
9 0.385 30.81 -27.33 E58.14 30,38 0.10 0.33 QF
10 0.386 25.23 -19.91 45.14 27.50 0.10 0.33 Average
11 28.000 3l.28 -28.72 g0.00 30.40 0.69 0.1 QF
1z Z8.000 26,74 -23.26 50.00 25,858 0.69 0.19 Awverage
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*  Temperature : 24°C
= Relative Humidity : 48%
= Test Enginner :
*  Test Mode : Mode 3

m The test that passed at minimum margin was marked by the frame in the following table.

Level (dBuW)
i1}

James

Date: 2007-04-27 Time: 11:24:28

CHSWCCHCISPR-B

CHEWCCUCISPR -B AV

40 s
1
I
' 0.150.2 0.5 1 2 & 10 20 30
Frequency (MHz)
Eite (CO01-HY
Condition : CHNENCCTACISFR-E 2001004 200604 LINE
EUT cAdaptor B
Power 120 A0HE
Model (FD7EER03
Memo :
Memo czample B
Memo :
Owver Limit Fead FProbe Cable
Freq Lewel Limit Line Lewel Factor Losz Remark
MH= dBuv dE dBuv dBu¥ dE dE
1 0.202 39.30 -24.25 63.55 39.06 0.10 0.14 QF
2 0.202 38.68 -24.87 63.55 38.44 0.10 0.14 Awverage
3 0.263 33.86 -27.47 6l.33 33.54 0.10 0.Z2 hwverage
4 0.263 35,11 -26.22 6l.33 34.79 0.10 0.2z QF
5 0.343 36.85 -22.24 59.12 36.45 0.10 0.30 QF
& 0.343 34,61 -24.51 59.12 34,21 0.10 0.30 Awverage
7 0.406 39,95 -17.78 57.73 39.51 0.10 0.34 QF
g 0.406 38,32 -19.41 E57.73 37.88 0.10 0.34 Awverage
a 0.45% 37.41 -19.31 56.72 37.00 0.10 0.31 Awverage
10 0.459 39,65 -17.07 L6.72 39.24 0.10 0.31 QF
11 0.600 31.3%9 -24.61 56.00 31.05 0.10 0.24 QF
12 0.600 28,83 -27.17 L6.00 28.49 0.10 0.24 Awverage
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Level (dBuV)
80

Date: 2007-04-27 Time: 11:21:29

CHSWCCICISPR-B

CHSWCCLCISPR -B AW

40 # i ]
J 4
g 0.150.2 0.5 1 2 & 10 20 30
Frequency {(MHz)
oite - Conl-HY
Condition  CHSNCCIACISPR-B 2001004 200604 NEUTEAL
EUT : Adaptor B
Power 120V /A0Hz
Model (FD732602
Memo :
Memo - sample B
Memo :
Ower Limit Fead Probhe Cahle
Fregq Lewel Linmit Line Lewel Factor Loss Pemark
MH= dBuv dE dEuv dBu¥ dE dE
1 0.200 39,26 -24.34 63.60 39.02 0.1a0 0.14 QFp
2 0.200 37.35 -16.22 53.60 37.14 0,10 0.14 hwverage
3 0.342 36.42 -12.72 49.14 36.02 0.10 0.30 Awverage
! 0.342 37.97 -21.17 59.14 37.57 0.10 0.30 QF
= 0.397 40,54 -17.38 57.92  40.10 0.10 0.34 QP
[ & 0.3597 39,58 -5.368 47.92 38.1IZ 0. 10 0.34 hverage
7 0.471 38,26 -18.24 ELg.50 37.86 0,10 0.30 QF
g 0.471 37.81 -5.69 46.50 37.41 0.1a0 0.30 Awverage
a 0.834 33,01 -22.99 Eg.00 32.75 0.1a0 0.1le QF
10 0.534 29.95 -16.02 46.00 29,72 0,10 0.1l6 Awerage
11 1.300 31.63 -24.37 EL6.00 31.34 0.10 0.19 QFp
1z 1.300 29,55 -16.45 46.00 29,26 0.10 0.1%9 Awverage
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5.7Radiated Emission Measurement

5.7.1 Measuring Instruments

As described in chapter 6 of this Report.

5.7.2 Test
a.

Procedures
The EUT was placed on a rotatable table top 0.8 meter above ground.

b. The EUT was set 3 meters from the interference receiving antenna which was mounted on the top of a
variable height antenna tower.

c. The table was rotated 360 degrees to determine the position of the highest radiation.

d. The antenna is a broadband antenna and its height is varied between one meter and four meters above
ground to find the maximum value of the field strength for both horizontal polarization and vertical
polarization of the antenna.

e. For each suspected emission, the EUT was arranged to its worst case and then tune the antenna tower
(from 1 m to 4 m) and turntable (from O degree to 360 degrees) to find the maximum reading.

f. Set the test-receiver system to Peak or CISPR quasi-peak Detect Function and specified bandwidth
with Maximum Hold Mode.

g. For testing below 1GHz, If the emission level of the EUT in peak mode was 3 dB lower than the limit
specified, then testing will be stopped and peak values of EUT will be reported, otherwise, the
emissions will be repeated one by one using the quasi-peak method and reported.

h. For testing above 1GHz, the emission level of the EUT in peak mode was 20dB lower than average limit
(that means the emission level in average mode also complies with the limit in average mode), then
testing will be stopped and peak values of EUT will be reported, otherwise, the emissions will be
measured in average mode again and reported.
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5.7.3 Typical Test Setup Layout of Radiated Emission

EUT

Antenna

0.8 M

\|/ Ground Plane —\\

=1

1~4m

v

!

TurnTable

G

Spectrum Analyzer /

Test Receiver

SPORTON International Inc.
TEL : 886-2-2696-2468
FAX : 886-2-2696-2255

Page No. : 39 of 103
Report Issued Date : Apr. 30, 2007
Report Version : Rev. 01



EROATOMN LAB.

FCC/IC TEST REPORT

Report No.: FR732603

5.7.4 Test Data

* Temperature : 25°C
Relative Humidity : 53%

* Test Enginner : _Andrew

= Test Mode : Mode 1
Polarization : Horizontal

m The test that passed at minimum margin was marked by the frame in the following table.

Data: 1
Level (dBuV/m)
80

File: D:\Project2007 Q2R BE 732603 art 15C111bY11b_Tx_Ch01;2412MHz.EMI_(18)

Date: 2007-04-13

FCC CLASS B
I
7)) S — | |
2
1
9 30 84, 138. 192. 246. 300
Trace: (Discrete} Frequency (MHz)
Condi tion ¢ LF-ANTEBS1 1210 HORTZONTAL
EUT + APSRouter
Power s 1 20Wac B0l
tode | : FR 732603
Hode ¢ ORLAN [1h_Tx_Chil ;241 2iHz
Data Rate R
wer Limit Readfinternna €Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Fos Pos Remark
MHz dBu¥/m db dbu¥/m dBu¥ dbB/m dk db Cm deg
L 11964 28.00 -15.49 43.50 44.96 12.50 1.63 31.08 o --- Peak
2 239.79 33,98 -12.02 46.00 50.85 [1.64 232 30.93 =55 -—- Peak
3@ 299.73 37.03 -B.97 46.00 B2 12 3.2l Z2.63 30,93 =on -—- Peak
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Data: 2 ~ File: D:Project2007Q24RBEWZ732603WPart 15C11bV1b_Tx_Ch01;2412MHz.EMI (18)
80 Lexvel (dBuVim) Date: 2007-04-13
FCC CLASSB
=
|
P [ | 2
40 _ I o
L 30 224, 418. 612, 806. 1000
Trace: (Discrete) Frequency (Hz)
Comdi tion o LF-AiTE8511210 RORTZONTAL
EUT 1 APARonter
Power r 1 E0¥ac/BONT
Hodel : FR 732603
Hode ¢ ORLAM | 1b_Ta_Chibl ;24| 24Hz
Data Rate o1l -
(ver Limit Eeadintenna Cable Preamp Ant  Tahle
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m dB dBu¥/m dBu¥ dB/m dB dB cm deg
[L@ 308,83 42,13 -3.87 46,00 55,40 14,72 Z.90 30,89 106 233 gf |
Z @ 480,08 41.80 -4.40 46.00 5L.87 17.09 3.45 30.8l e --- Peak
3 589,39 36.62 -8.38 46.00 44,95 18,46 3.87 30.66 e -—- Peak

Dat

ad
Level {(dBul/m)
17

File: D:\Project2007 Q2\REE 7 32603Part 15C111bV11b_Tx_Ch01;2412MHz.EMI_{18)

Date: 2007-04-13

FCCCLASS-B

59 FCC CLASS-B (AVG)
0000 1400. 1800. 2200. 2600, 3000
Trace: (Discrete} trequEncy {WkE)
Comdi tion o HF-ANT-DB04 1D HORTZONTAL
EUT 1 APARonter
Power r 1 E0¥ac/BONT
Yoz | : FR PIZR0S
Hode ©ORLAM | 1b_Ta_Chil ;24| 24Hz
Data Rate |
(ver Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m db dBu¥/m dBu¥ dBE/m dB dB cm deg
L 2388,92 52,45 -Z1.556 T4.00 53.90 30,26 3.75 23546 100 0 Peak
2 2389, 92 41.47 -12.53 54.00 4Z.92 30.26 3.75 3548 100 80 Average
3@ 2412, 00 103, 98 106,38 30,27 3.77 35.48 100 0 Pzak
4@ 2412, 00 93,93 85.36 3027 A T7T 356,46 100 80 Average
b 2488, 00 43,97 -26.03 T74.00 bB0.32 30.30 3.86 3b6.561 100 0 Peak
B 2488, 00 38.24 -14.76 54.00 40.58 30.30 3.86 35.51 L0 80 Average
Remark: #3 and #4 Fundamental Signal
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FCC/IC TEST REPORT

Report No.: FR732603

Condi tion
EUT

Power
Hodel

flode
Data Rate

[0 —

Data: 4
Level (dBuV/im)
a7

49

File: D:\Projecti2007Q2VERE732603Part 15C111b6V11b_Tx_Ch01;2412MHz.EMI_{18)

Date: 2007-04-14

FCC CLASS-B

FCC CLASS-B (AVG)

SR — e e R e bl

. 3000 3600, 4200. 4800, 5400, G000
Trace: (Discrete) Frequancy (WD)
s HF-ANT-DB04 1D HORTZONTAL
t APATRonter
i 120Wac/BHz
: FR OTE2E03
5 T}RN I1h_Tx_Chil ;241 2MHz
(hwer Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m dB dBu¥/m dBu¥ dB/m dB dB cm deg
4824, 00 51,49 -22.51 T74.00 48.82 32.94 5. 84 36,12 100 0 Peak
4824, 00 40,87 -13.13 54.00 38.20 32.94 5. 84 36,12 100 57 Average

Data: 5
Level {dBuV/m)
LT

File: D:\Projecti2007 Q2R RE 732603 art 15C111bY11b_Tx_Ch01;2412MHz.EMI_(18)

Date: 2007-04-14

FCC CLASS-B

1

k
R S e LT L BTV T | |

_FCC CLASS-B (AVG)
G T

A e
49 M
L 6000 6600. 7200. 7800. 8400. 2000
Trace: (Discrete} Frequency (MHz)
Comdi tion ¢ HF-ANT-DBOE 1D WORTZONTAL
EUT ; WPARouter
Power v 120¥acsB0Hz
Hade | . FR 732603
Hode ©OFLAN [1h_Ta_Chil ;34| 5Hz
Data Rate R -
(ver Limit Eeadintenna Cable Preamp Ant  Tahle
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m db dBu¥/m dBu¥ dBE/m dB dB cm deg
L 797L.00 b55.52 -18.48 74.00 44.06 38.55 T.78 235.8B 100 0 Peak
@ T9TL.00 46,68 -T.32 54.00 35.20 38,55 T.78 235.86 100 304 Average
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Data: 6
Level (dBuV/im)
a7

File: D:\Project12007Q2ERE 17 32602Part 15C111b6V11b_Tx_Ch01;2412MHz.EMI_{18)

Date: 2007-04-14

FCC CLASS-B

FCC CLASS-B (AVG)

19 1
. 9000 9600. 10200. 10800. 11400. 12000
Trace: (Discrete) Frequancy (W)
Condition ¢ HF-ANTB-1BI-0B0016 HORTZONTAL
EUT AP Router
Power 120Wac B0Az
Hode | FR 7326083
Hade BLAN | 1b_Tu_Chil ;241 2Nz
Data Rate I - .
Over Limit Readintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Fos Pos Remark
MHz dBu¥/m dB dBu¥/m dBu¥ dE/m dE dB cm deg
I a4z, 00 43 44 -30.66 T4.00 81.09 -10.08  9.12 3B. 63 e -—- Peak
Data: 7 ~ File: D:\Project2007 Q2= BV 32603 Part 15CY11b111b_Tx_Ch01;2412MHz.EMI (18)
7 Level (dBuVim) Date: 2007-04-14
FCC CLASS B
FCC CLASS-B (AVG)
490
1
L 12000 12600, 13200. 13800, 14400, 15000
Trace: (Discrete) Frequency ()
Comdi Lion ¢ HF-ANT{E-1B1-0B0018 HORTZONTAL
EUT AP Router
Power o 120Wac/BlAz
tnde | : FR TR2E03
Hade ©ORLAN | Tb_Ta_Chil; 24| 240z
Data Rate I -
Over Limit Readintenna fCable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Fos Pos Remark
MHz dBu¥/m dE dEu¥/m dBu¥ dE/m dE dB cm deg
L 145641, 00 37.99 -36,0L 74.00 88,41 -8.5T7 11.89 35.56 e -—- Peak
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Data: 8 ~ File: D:\Projecti2007 Q2= BEV732603Part 15CY11b111b_Tx_Ch01;2412MHz.EMI_(18)
o7 Level {dBuV/m) Date; 2007-04-14
FCC CLASS B
FCC CLASS-B (AVG)
49
1
" 15000 15600, 16200. 16800. 17400, 18000

Trace: (Discrete) Fequency ()
Condition r HF-ANTCE-16)-060918 HORTZOMTAL
EUT AP/Router

Pawer i | 20¥ac/ 600z
Hade | i FR 732603
%312 o~ 5 ilrrl.nm ITb_Ta_Chil ;24| Z4Hz
(ver Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m db dBu¥/m dBu¥ dBE/m dB dB cm deg
L 16056, 00 41.02 -32.98 7T4.00 89.71 -4.64 11.78 35.83 e -—- Peak

Data: 17 ~ File: D:\Projecti2007Q2VEEEWI2603\Part 15CV11b111b_Tx_Ch01;2412MHz.EMI_(18)
17 Level {dBuV/im) Date; 2007-04-13
FECCLASS-B
59 FCC CLASS-B (AVGH

nA$ﬁ‘_,*qfv”Mﬁ‘-hHhm,~ﬁJ\h,N,ﬂ,ﬂ,amr_Mn»vn~ﬁnm_,M,W,wm~““”’“”"“h““*“‘*““““"*’“_"“’ﬂrvMAﬁvm

Y3310 2326. 2342, 2358, 2374. 2390
Trace: {Discrete) Frequency (MHz)

Condition HF-ANT-0604 10 HORTZONTAL
EUT

1 AP/Rouker
Power v 120¥acsB0Hz
Hode | + FR TEZRO0S
Hode ©ORLAM | 1h_Tx_Chil; 24| 2MHz
Data Rate |
(ver Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Fos Pos Remark
MHz dBu¥/m db dbu¥/m dbBu¥ db/m dk db Cm deg
L 2388,92 52,45 -Z1.556 T4.00 53.90 30,26 3.75 23546 100 0 Peak
i 2389, 92 41.47 -12.53 54.00 4Z.92 30,26 3.75 35,48 100 80 Average
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Polarization : Vertical
m The test that passed at minimum margin was marked by the frame in the following table.

Data: 9 ~_ File: D:\Projecti2007Q2¥REEI732603\Part 15C111bV11b_Tx_Ch01;2412MHz.EMI (18)
4 Level (dBuVin) Date: 2007-04-13
FCC/CLASS-B
[
T 2 3
¢ 30 84, 138. 192, 246, 300

Trace: (Discrete} ErefUenEy (MEn

Comdi tign LF-ANTEBS1121) YERTTCAL
ENT

i AP/Router
Pawer : 1 E0¥ac/ 60Nz
Hodel + FR 732603
Hads ©ORLAM |1b_Ta_Chil; 24| 240z
Data Rate |
(wer Limit Readfintenna €Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m db dBu¥/m dBu¥ dBE/m dB dB cm deg
| & 33.78 35.24 -4.76 40.00 48.8% 16.84 Q.87 3l.32 100 198 Peak
2@ 40,53 34,19 -5.80 40.00 51.45% 13.0L 0.92 31,19 ==m -—- Peak
3 119,84 34.44 -9.08 43.50 51.38 [2.50 [.63 31.08 ==m -—- Peak
Data: 10 ~ File: D:Project2007Q24RBE732603WPart 15C11bV1b_Tx_Ch01;2412MHz.EMI (18)
40 Level (dBuV/m) Date: 2007-04-13
FCCCLASS-B
40 1 2 —-3
9 300 440. 580. 720. 860. 1000

Trace: (Discrete) Ll

Comdition + LF-aWTCR51121) VERTTCAL
EUT

: APARonter
Power s 1 20Wac B0l
Hodel : FR 7PREZE03
lod e o RLAN | 1h_Tu_Chil; 241 28Kz
Data Rate P

wer Limit Readfinternna €Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Fos Pos Remark

MHz dBu¥/m db dbu¥/m dBu¥ dbB/m dk db Cm deg

L 308,80 38.75 -8.26 46.00 50.03 14.72 290 30,88 =en -—- Peak

2@ 479.90 37.48 -8.52 46.00 47.75 [7.08 3.45 30.8l 555 --- Peak

3@ 60030 37.91 -8.09 46.00 46.23 [8.47 3.87 30.66 555 -—- Peak
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womroninn. FCC/IC TEST REPORT Report No.: FR732603
Data: 11 ~ File: D:\Projecti2007 Q2= BEVZ32603Part 15CY11b111b_Tx_Ch01;2412MHz.EMI_(18)
Level (dBuV/im) Date: 2007-04-13

"7 o

FCC CLASS-B

59 J/ \\5 FCC CLASS-B (AVG)
M e e mtsrt ot e

9 1000 1400. 1800. 2200. 2600. 3000

Trace: (Discrete) Frequency (MHz)

Condition HE-ANT-DE04 10 YERTTCAL
EUT

1 APSRouter
Power v 120V B0l
Hade | : FR OTRZE03
Hlod e : RLAN | 1h_Tx_ChDl; 24| 280z
Data Rate o1

(wver Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark

MHz dBu¥/m dE dEu¥/m dBu¥ dE/m dE dB cm deg

L 2389.52 58.93 -14.07 74.00 6L.33 30.26 3.75 30,46 100 0 Peak
Z@ 2389.52 4B6.52 -T.48 54.00 47.85 30.26 3.75 3b.44 100 320 Average
3@ 2412.00 113.43 114.85 30.27 3.77 35 48 100 0 Peak
4 @ 2dl2.00 098,83 10L.30 30,27 3,77 35.46 100 320 Average
] 2494, 00 b53.82 -20.18 74.00 55.17 30.30 3.83 35.53 100 0 Peak
) 2494, 00 43.95 -10.05 54.00 45.30 30.30 3.83 35.53 100 320 Average

Remark: #3 and #4 Fundamental Signal

Data: 12 ~_ File: D:\Projecti2007 Q2= BE17 32603 Part 15C111b111b_Tx_Ch01;2412MHz.EMI_(18)
o7 Level (dBul/m) Date: 2007-04-14

FCC CLASS-B

FCC CLASS-B (AVG)

H WnJ~=nLvﬁ«Mhﬂ1ﬁLqJ—4“‘*wnnm-bunw,fJ*\Jmn#—unquaﬂ;uﬁbwfLHﬁ““44*"WL—““’*‘“”“’"““"*“J‘J“bHJ

0 3000 3600. 4200. 4800, 5400, 6000
Trace: (Discrete} Frequency (MHz)

Congitign HF-ANT-060410 YERTTCAL
EUT

i APRouter
Pawer : 1 E0¥ac/ 60Nz
Hodel : FR T32R03
%ﬁ: s : TTI.AN [Th_Tx_Chil; 24| ZdHz
wver Limit EReadfintenna €Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Fos Pos Remark
MHz dBu¥/m dB dbu¥/m dBu¥ dE/m dE dB cm deg
L 4824, 00 57.94 -16.06 T74.00 55,27 3294 584 36,12 100 0 Peak
2@ 4824, 00 49.97 -4.03 b4.00 47.30 32.94 5.84 3612 100 |14 Average
SPORTON International Inc. Page No. : 46 of 103
TEL : 886-2-2696-2468 Report Issued Date : Apr. 30, 2007

FAX : 886-2-2696-2255 Report Version : Rev. 01
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Data: 13 ~ File: D:\Projecti2007 Q2= EEVZ32603Part 15CY11b111b_Tx_Ch01;2412MHz.EMI_(18)
o7 Level {dBuV/m) Date; 2007-04-14
FCC CLASS B

i FECCLASS-B (AVG)

mM

0

6000 6600. 7200. 7800. 8400. 4000
Trace: {Discrete} Frequency (MHz)

Condition HF-ANT-DED4 1D VERTTCAL
EUT

1 AP/Router
Power o 120VWac B0l
Hodel : FR OTE2E03
Bade ©ORLAM | 1b_Ta_Chil; 24| 240z
Data Rate R
(hver Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Fos Pos Remark
MHz dBu¥/m dB dbu¥/m dBu¥ dE/m dE dB cm deg
L gl42. 00 bB. b8 -1T7.42 74.00 45.06 39.49 T7.96 350 93 100 0 Peak
2@ gldz. 00 46,02 -T7.898 54.00 34.50 38.49 T7.96 35 83 100 330 Average

Data: 14 ~ File: D:\Projecti2007Q2VEEEW?I2603\Part 15CV11bV11b_Tx_Ch01;2412MHz.EMI (18)
- Level ((dBuVim) Date: 2007-04-14
FCC CLASS-B
FCC CLASS-B (AVG)
49 ]
" 9000 9600. 10200. 10800, 11400 12000

Trace: (Discrete) Frequency (MHz)

Condition RE-ANTCG-16)-060916 YERTTCAL
EUT

; APARouter
Power r 120¥acs60Rz
Hlade | : FR TRZE03
Hode ¢ ORLAN [1h_Tx_Chil; 241 7Hz
Data Rate o1l
(wer Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m dB dBu¥/m dBu¥ dB/m dB dB cm deg
L 965,00 43.08 -30.94 74,00 80.89 -10,07 9.12 36.68 -—= -—- Peak
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Data: 15
Level {dBuvim)
97

File: D:\Projecti2007 Q2R BE 732603 art 15C111bY11b_Tx_Ch01;2412MHz.EMI_(18)

Date: 2007-04-14

FCC CLASS-B

FCC CLASS-B (AVG)

49
1
0 12000 12600. 13200. 13800. 14400, 15000
Trace: (Discrete) Frequency ()
Comd i tign ¢ WF-ANTE-1B)-0B0GIE WERTICAL
EUT AP/Router
Pawer | 20¥ac/ 600z
Hodz | FR 732603
Hode BLAN 1B Tu_Chil ;241 24Nz
Data Rate Il -
Over Limit Readintenna fCable Preamp  Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m db dBu¥/m dBu¥ dBE/m dB dB cm deg
L 14876, 00 38. 7L -35.29 T4.00 89.66 -6.2Z 11.27 36.0! e -—- Peak
Data; 16 ~_ File: D:\Projecti2007 Q2 REEZ32603Part 15C111bV11b_Tx_Ch01;2412MHz.EMI_{18)
o7 Level (dBul/m) Date: 2007-04-14
FCC CLASS B
FCC CLASS-B (AVG)
49 :
0 15000 15600. 16200. 16800. 17400. 18000
Trace: (Discrete) Frequency (MHz)
Comdi tion ;. HF-ANTCE-16)-0B0GIG YERTICAL
EUT AP Router
Power | E0Vac/B0Hz
Hode | FR 73605
Hode RLAN | 1b_Tu_Chil ;241 2MHz
Data Rate I N
Over Limit Readintenna fCable Preamp  Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m db dbu¥/m dbBu¥ db/m dk db Cm deg
L 16062, 00 42,17 -31.83 T4.00 T0.57 -4.84 11.79 35.53 -—- -—- Peak
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Data: 18 ~ File: D:¥Projecti2007 Q2= BEVZ32603Part 15CY11b111b_Tx_Ch01;2412MHz.EMI_(18)
17 Level {dBuV/im) Date; 2007-04-13
FCCCLASS-B
1
59 B T FCCOLASSB-AY)
Au4umuN1,fwwm~w~vnm4uwAwwﬂmuvwm~3mm_n~w=+4u~u"”’_ 1
./ 2310 2326, 2342, 2358, 2374, 2390

Trace: (Discrete} FreqU=noy (ix)

Congitign HF-ANT-060410 YERTTCAL
EUT

i AP/Router
Pawer : 1 E0¥ac/ 60Nz
Hade | i FR 732603
EEUL: o~ : TTI.AN ITb_Ta_Chil ;241 24Az
(wer Limit Readfintenna €Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m db dbu¥/m dbBu¥ db/m dk db Cm deg
L 2388.52 59.83 -14.07 74.00 6L.36 30.26 3.75 35 44 100 0 Peak
2@ 2388.52 46,52 -T.48 54.00 47.95 30.26 3.75 35 44 Log 320 Average

Remark: There is no more obvious spurious emission except the listings above.
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* Test Mode : Mode 2
Polarization : Horizontal

m The test that passed at minimum margin was marked by the frame in the following table.

Data: 1 ~ File: D:\Projecti2007Q2VRRE7 32603 art 15C111b111b_Tx_ChO6;2437MHz.EMI_(20)
0 Lewvel ((dBuVim) Date: 2007-04-13
FCC CLASS-B
I
77} N — | .
2
1
230 24, 138. 192. 246. 300
Trace: {Discrete) Frequency (MHz)
Comd i tion © LF-ANTC51 1210 RORTZONTAL
EUT : AP/Router
Power v 1 EDYac/BOHz
Hode | 1 FR T3ZR0G
Hode ¢ RLAN |Th_Tx_ChOf; 24570z
Data Rate [ -
Over Limit Eeadintenna Cable Preamp Ant  Tahle
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m db dbu¥/m  dBu¥ dB/m dk db Cm deg
| @ 143.94 27.45 -16.0b 43.560 46.43 [0.30 L[.77 3L.0b man -—— Peak
2@ 239.79 33.58 -12.42 46.00 B0.bb |l.64 232 30.93 mam -—— Peak
3 @ 299.73 37.03 -8.97 46.00 5z.12 3.2l Z2.83 30.93 =am -—- Peak
Data: 2 ~ File: D:\Projectt2007Q2\RRE732603\Part 15C1 16V 1b_Tx_Ch06;2437MHz.EMI (20}
i Level (dBuVim} Date: 2007-04-13
FCC CLASSB
il 2} I
| WWMW\MM
% 500 440, 580, 720. 860, 1000
Trace: (Discrete) Hrequency (k)
Comd i bign . LF-ANT(51 1217 BORTZONTAL
EUT 1 APSRouter
Power ¢ lE0Yac/ BN
Hodz | . FF 73ZB0]
Hode LA | Th_Ts_Chif; 24 37TMHz
Data Rate ol ==
Over Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m dB dBu¥/m dBu¥ dB/m dE dB cm deg
i} GR. B0 41,893 -4 07 46 00 B 20 14 T2 2. 90 30 84 130 290 Qp
2@ 479,90 42, 03 -3.97 46,00 52,30 7,09 3.45 30,8 108 224 Gf
3 @ 600,30 41.25 -4.76 46,00 49.5T7 18,47 3.87 30,68 e -—- Peak
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Report No.: FR732603

Dat

File: D:\Projecti2007Q2VREREE?I2603Part 15C111b111b_Tx_Ch06;2437MHz.EMI_(20)

Date: 2007-04-14

Fi W §
Level {dBuvim)
117

4

FCCCLASS-B

59

! J \R FCC CLASS B (AVG)

M

0 1000 1400. 1800. 2200. 2600. 3000
Trace: (Discrete) Frequency (MHz)
Comdition . HF-AMT-DB04 D PORTZONTAL
EUT 1 AP/Router
Power o 20 Y¥aeSB0HE
Hode | o FROTRZR03
Mode . RLAM |1h_Tx_ChOR; 24570z
Data Rate [
Over Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Lewvel Factor Loss Factor Pos Pos Remark
MHz dBu¥/m dB dBu¥/m dBu¥ dBE/m dB dE cm deg
| @ Z2388.00 56,21 -17.79 74.00 57.84 30,26 3.75 35 .44 100 0 Peak
2@ 2388, 00 49,12 -4.88 54.00 50.56 30,26 3.75 35 44 118 35 Average
3@ 243700 98,78 98. 14 30,28 3,82 3547 L8 35 Average
4 @ 2437, 00 108, 5T 107,98 30,27 3.79 35.47 100 0 Peak
5@ 2484.00 44,48 -9.54 54,00 4589 30.26 3.76b 35 44 L8 3b Average
6@ 2484, 00 50 TZ -23.28 T4.00 5Z.0T7 30.28 3.86 35.51 L0 0 Peak

Remark: #3 and #4 Fundamental Signal

Data: 4 F
Lewvel {(dBuUV.in)
97

ile: D:\Project'2007Q2¥RRE\7I2603\Part 15C111bV11b_Tx_Ch06;2437MHz.EMI_(20)

Date: 2007-04-14

FCC CLASS-B

FCC CLASS-B (AVG)

JQWW

[ e S e i e

0

3000 3600. 4200. 4800. 5400. G000
Trace: (Discrete) traguancy sk
Comd i Lign . HF-ANT-0BD4 | PORTZONTAL
EUT ¢ APSRonter
Power ¢ lE0Yac/ BN
Hoge | o FROTIZR0Z
Hode ¢ RLAM | 1h_Tx_Ch0f; 24374z
Data Fate e -
Over Limit Eeadintenna Cable Preamp Ant  Tahle
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m dB dBu¥/m dBu¥Y dB/m db dB cm deg
| @ 4874, 00 50,07 -23.83 74.00 47.22 3314 5. 88 36,18 106 0 Peak
2 @ 4874.00 39.40 -14.60 54,00 38.54 33. 14 b 328 38.18 100 bb Average
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Data: 5 ~ File: D:\Projecti2007 Q2R EE 732603 Part 15C111b111b_Tx_Ch06;2437MHz.EMI_(20)
o7 Level (dBuv/m) Date: 2007-04-14
FCC CLASS-B

e fercIASERAVG

JQM

9 6000 6600, 7200, 7800, 8400, 9000

Trace: (Discrete} Frequency (MHz)
v HF=ANT=-DGB04 10 HORTZONTAL
AP/Router

Condition
EUT ]
Power ¢ 1 E0¥ac/BOHz

Hode | v FR TRZR03
Hads . ORLAN | Ih_Tx_ChOG: 24570z
Data Rate A o
Over Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Fos Pos Remark
MHz dBEu¥/m db dbu¥/m  dBu¥ dB/m dE dE cm deg
| @ 82037.00 b6.48 -17.52 74.00 44.95 39.5T7 T.83 35 87 100 0 Peak
2@ g2037.00 46.09 -T7.81 54.00 34.56 38.57 T.83 35 87 100 204 Average
Data: 6 ~ File: D:\Project2007Q2RREZI2603'Part 15C111bV 1b_Tx_Ch06;2437MHz.EMI (20}
97 Level ((IBuV/m) Date: 2007-04-14
FCC CLASS B
FCC CLASS-B (AVG)
19 ;
% 5000 9600. 10200. 10800. 11400. 12000

Trace: (Discrete) Frequency (MHz)

Condition HF-ANTCf-1 62 -060018 AORTZONTAT
EUT

1 AP/Router
Power v 1 E0¥ac/ BOHz
Hode | v FROTRZR03
Hods ©ORLAN | Tb_Tx_ChiOf; 24 37HHz
Dats Rate ol
Over Limit EBeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Fos Pos Remark
MHz dBEu¥/m db dbu¥/m  dBu¥ dB/m dE dE cm deg
L 9r4T. 00 42,88 -3L.04  74.00 80.27 -8.85  9.15 38.61 -— --- Peak
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Data: 7 File: D:WProject\200702UERE 732603 Part 15CV11b111b_Tx_Ch06;2437MHz.EMI_(20)
o7 Level (dBuv/m) Date: 2007-04-14
FCC/CLASS-B
FCC CLASS-B (AVG)
49
il
0

12000 12600. 13200. 13800. 14400, 15000

Trace: (Discrete} Frequancy (MHz)

v HF-AMTCE-16)-06081E HORTZONTAL
AP/Router

Condition
EUT ]
Power ;o 120¥ac/BA:

Hodz| o FROTRZR03
Hode ¢ WLAMN | [h_Tx_ChDf; 243780z
Data Rate |

Over Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Fos Pos Remark

MHz dBEu¥/m db dbu¥/m  dBu¥ dB/m dE dE cm deg

L 14622, 00 39.61 -34.39 7T4.00 T0.12 -6.560 11.B82 35.63 £=s -—- Peak
Data: 8 ~ File: D:\Projecti2007Q2VREE?I2603Part 15C111b111b_Tx_Ch06;2437MHz.EMI_(20)
or Lewvel ((BuVim) Date: 2007-04-14

FCC CLASS-B

FCC CLASS-B (AVG)

49

15000 15600. 16200. 16800. 17400. 18000

Trace: (Discrete) Frequency (MHz)

Condi tion AF-ANTCG-16)-060816 HORTZONTAL
EUT

. APATouter
Power v 1 EDYac/BOHz
Hode | 1 FR T3ZR0G
Hode ¢ RLAN |Th_Tx_ChOf; 24570z
Data Rate R -
Over Limit Eeadintenna Cable Preamp Ant  Tahle
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m dB dBu¥/m dBu¥ dB/m db dB cm deg
L 16086, 00 40,82 -33. 08 7T4.00 69.39 -5 02 11.79 35 24 =am -—- Peak
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Data: 9 File: D:WProject\200702UERE 732603 Part 15CV11b111b_Tx_Ch06;2437MHz.EMI_(20)
o7 Level (dBuv/m) Date: 2007-04-14
FCC CLASS-B

FCC CLASS-B (AVG)

49 WWWWWWMW

0

18000 18600. 19200. 19800. 20400. 21000
Trace: (Discrete) Frequency (MHz)
Condikion . SHF-EHF HORN HORTZOMTAL
EUT 1 AP/Ronter
Power ;o 120¥ac/B0A:
Hodz| o FROTEER03
Hode + WLAM | 1B_Tu_Ch06; 2d3TdHz
Data Rate |

(ver Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Fos Pos Remark

MHz dEu¥/m db dbu¥/m  dBu¥ dB/m dE dE cm deg

1 & 18537.00 48.09 -24.91 74.00 44.58 2119 19.23 352.91 — -—- Peak
Data: 1 File: B:Project 2007Q21=RE 732603 WPart 15C11b111b_Tx_ChOG;2437MHZEMI (20)
i Lovel {dBuVim) Date: 2007-04-14
FCCCLASS-B

FCC CLASS-B (AVG)

43 J“A*W“Hﬂf«wwuJurwAAw,MhA~,uMdhqnHh,Nw,“ﬁA,uJwa&rn—4;—xuquwwamJ“““‘xJV*’**ﬁﬂﬁf*vﬂﬂmmgé*‘*“;kw

0 1000 21800. 22600. 23400. 24200. 25000
Tmce (iserate) Frequency (MHz)
Comdi tion . SHF-EWF HORM HORTZONTAL
EUT : AP/Router
Power o 20 Y¥aeSB0HE
Hode| v FROTRZR03
Hods ©ORLAN | 1b_Ts_ChOf; 24 37HHz
Dats Rate e =
Over Limit EBeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Lewvel Factor Loss Factor Fos Pos Remark
MHz dBEu¥./m db dbu¥/m  dBu¥ dB/m dE dE cm deg
| @ 24916.00 48,59 -25.41 T74.00 46.57 zl.87 |8.88 38.55 e --- Peak
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SPORTOMN LAR.

FR732603

FCC/IC TEST REPORT Report No. :

Polarization : Vertical
m The test that passed at minimum margin was marked by the frame in the following table.

Data: 11 File: D:\Project2007 Q2¥REREWF32603\Part 150116V 1b_Tx_Ch06;2437MHz.EMI (20}
) Level {(dBuVin) Date: 2007-04-13
FCC/CLASS-B
I
apl—— {1 -
o 30 a4, 138. 192, 246. J00
Trace: {Discrete) Frequency (MHz)
Condition i LF-ANTEBS11210 YERTICAL
EUT r APATRomter
Power s 1 20Wac/B0Hz
tode | : FR TR2B03
Hade : WT_AN ITh_Ta_Chitk; 24 574Rz
Data Rate :
wer Limit Readfintenna €Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Fos Pos Remark
MHz dBu¥/m dB dBu¥/m dBu¥ dBE/m dk dB cm deg
| & 33.78 34.62 -5.38 40.00 48.23 16.84 Q.87 3l.32 100 228 Peak
Z @ 39.89 34.02 -5.98 40.00 50.80 13.51 0.92 3.2l -—- -—- Peak
3@ 119,864 33.08 -10.42 43.50 50.03 [2.50 [.63 31.08 - -—- Peak
Data: 12 File: D:\Project'2007 Q2RREWF32602\Part 150116V 1b_Tx_Ch06;2437MHz.EMI (20}
5 Level (dBuVim) Date: 2007-04-13
FCC CLASS-B
40 i 2 1=
L 300 440. 580. T720. 860. 1000
Trace: (Discrete) Frequency (MHz)
Condi tion ¢ LF-ANTEH51121) YERTTCAL
EUT + APSRouter
Power o 1 20VWac/B0Hz
tnde | : FR TR2E03
Hade ©ORLAN | Ih_Ta_Chib; 24 57HHz
Data Rate |
(wer Limit Readfintenna €Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m db dBu¥/m dBu¥ dBE/m dB dB cm deg
| @ 358,80 35,82 -0, 18 46.00 49.09 14,72 Z2.90 30,88 -—- -—- Peak
2@ 479,80 38.04 -7.986 46.00 48 31 17.0% 3.456 30.8! e -—- Peak
3 @ 600,30 37.41 -8.59 46.00 45,73 18,47 3.87 30,68 o -—- Peak
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FCC/IC TEST REPORT

Report No.: FR732603

Data: 13 ~ File: D:\Projecti2007 Q2= BEV732603Part 15C11b111b_Tx_Ch06;2437MHz.EMI_(20)
17 Level {dBuV/m) Date; 2007-04-14
3
FCCCLASS-B
59 1 FCC CLASS-B (AVG)
gl [
» 1000 1400, 1800. 2200. 2600. 3000

Trace: {Discrete}

Condition : HF-ANT-DGE0N410 YERTTCAL
EUT

Frequency (MHz)

1 AR Router
Powsr v 120¥ags 600z
Hode | : FR TEZEOS
Hode ORLAN | 1h_Tx_ChiB; 24 5TAz
Data Rate o1
ver Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Bemark
MHz dBu¥/m dB dBu¥/m dBu¥ dB/m db dB cm deg
| @ 2384, 00 51.88 -22. 12 74.00 53.32 30,26 3.75 3544 100 0 Peak
2@ 2384, 00 48,28 -T.72 5400 47.72 30,26 375 3544 104 3268 Average
3 @ 2437, 00 104, 57 106,98 30,27 3.79 3547 106 0 Peak
4@ 2437.00 94, 23 gh.81 30,28 3.82 3b.47 104 326 Average
5 @ 2494, 00 48,93 -24.07 74.00 5[.28 30.30 3.88 35.53 100 0 Peak
6@ 2494, 00 43.79 -10.2]1 54.00 45.14 30.30 3.83% 23553 104 326 Average

Remark: #3 and #4 Fundamental Signal

Data: 14
Level (dBuv/im)
97

File: D:\Projecti2007 Q2R BE 732603 art 15C111bY11b_Tx_Ch06;2437MHz.EMI_(20)

Date: 2007-04-14

FCCCLASSB

1 FCC CLASS-B (AVG)

" I PR e o PO W e e B S i G

0

3000 3600. 4200. 4800. 5400. G000
Trace: (Discrete) fragquancy ke
Condi tion ¢ HF-ANT-DB04 10 VERTTCAL
EUT : APARomter
Power : 1 E0¥ac/ 60Nz
Hodel : FR TRZE03
Hode ©ORLAN | Ib_Ta_ChOb; 24 57HHz
Data Rate | -
(wer Limit Readfintenna €Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m db dBu¥/m dBu¥ dBE/m dB dB cm deg
| & 4874, 00 55.83 -18. 17 T74.00 5Z. 88 33.14 5.88 36.16 [l 0 Peak
@ 4874, 00 43.49 -10.51 54.00 40.83 33.14 5.88 36,16 100 |18 Average
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Data: 15 File: D:\Projecti2007 Q2VEEE732603Part 15C111b411b_Tx_Ch06;2437MHz.EMI_(20)
o7 Level (dBuV/m) Date: 2007-04-14
FCC CLASS-B
| R FCL CLASS-E (AYG),
o D 0 i il

0

Condition
EUT

Power
flodel

Hode
Data Rate

o —
=0 D

Trace: {Discrete}

6000 6600. 7200, 7800, 8400, 9000
Frequency (MHz)

HF-ANT-0E0410 YERTTCAL
APARonter

| 20Wacs B0z

FR TEZE03

WLAM | 1b_Txz_Chif; 24 57H:
I

(wer Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark

WMHz dBu¥/m dB dBu¥/m dBu¥ dB/m dB dB cm deg

TE96,00 56.48 -17.54 7T4.00 45.13 38.46 T7.768 3b. 39 100 0 Peak
T896.00 46.30 -7.70 54.00 34.98 39.46 T.76 35.89 10D L17 Average

Data: 16 ~_ File: D:\Projecti2007Q24=BE17 32603\ Part 15C111b111b_Tx_Ch06;2437MHz.EMI_(20)
o7 Level (dBulV/m) Date: 2007-04-14
FCC CLASS B

49

0

Conditian
BUT

Trace: {Discrete)

FCC CLASS-B (AVG)

9000 9600. 10200. 10800. 11400 12000
Frequency (MHz)

HF-ANTCR-1R)-060916 YERTICAL

WP Router
Powsr v 120¥ags 600z
Hade | . FR 732603
Hode RLAN 116 Ts_Chi; 24 37HHz
Data Rate |
(ver Limit Eeadintenna Cable Preamp Ant  Tahle
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m db dBu¥/m dBu¥ dBE/m dB dB cm deg
L 8747.00 43,15 -30.85 T74.00 B0.46 -9.85 8. 15 36.6l -—- -—- Peak
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Data: 17 ~ File: D:\Projecti2007 Q2= EEV7 32603 Part 15C11b111b_Tx_Ch06;2437MHz.EMI_(20)
o7 Level {dBuV/m) Date; 2007-04-14
FCC CLASS-B

FCC CLASS-B (AVG)

49

0

12000 12600. 13200. 13800. 14400. 15000
Trace: (Discrete) Frequency (MHz)
: WF-ANT(8-187-060018 YERTICAL

Comdi tiom
EUT AP Router

Power 1 E0¥ac/H0Hz
Hade | . FR 732603
Mode ¢ OFLAN [ 1h_Ts_ChiB; 34 5TAz
Data Rate o1 -
Over Limit Readintenna fCable Preamp  Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m db dBu¥/m dBu¥ dBE/m dB dB cm deg
L 14622, 00 40,11 -33.88 74.00 T70.83 -6.50 1l.62 35.83 -—- -—- Peak
Data: 18 ~ File: D:\Projecti2007Q2\REEZI2603\Part 15C1116V11b_Tx_Ch06;2437MHz.EMI_(20)
o7 Level {dBuV/m) Date; 2007-04-14
FCC CLASS B
FCC CLASS-B (AVG)
19
1
0 15000 15600, 16200, 16800, 17400, 18000

Trace: (Discrete) Frequency (MHz)

E%dition HE-ANT( G- 16 -0B001E YERTTCAL

: WPARomter
Power : 120¥acsB0H
Hodel 1 FR TEZE0S
Hode ¢ WLAN 11h_Ta_Chif; 24 574Nz
Data Rate ol

(ver Limit Eeadintenna Cable Preamp Ant  Tahle
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark

MHz dBu¥/m dB dBu¥/m dBu¥ dB/m dB dB cm deg

L 18478, 00 41.44 -32.58 74.00 7T0.23 -9.80 [L.88 30.8l e -—- Peak
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Data: 19 ~ File: D:\Projecti2007 Q2= EEV7 32603 Part 15C11b111b_Tx_Ch06;2437MHz.EMI_(20)
o7 Level {dBuV/m) Date; 2007-04-14
FCC CLASS-B

FCC CLASS-B (AVG)

43 w,mpﬁdwﬁwdhrVVJMrw*mmj“uﬁHAJMU%MMvNH“”“”““M“fW“"“4_M“mA~whmﬁ—mmﬁv,puvu4wnw4*”““ﬂd

]

18000 18600, 19200, 19800, 20400, 21000
Trace: (Discrete) krequency (Hz)

CondiLign SHF-EHF HORM YERTTCAL
EUT

1 APATRonter
Pawer : 1 E0¥ac/ 60Nz
Hodel : FR 732603
Hade ¢ ORLAN [1b_Ts_ChOB: 24 3THAz
Data Rate T -
wver Limit EReadfintenna €Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Fos Pos Remark
MHz dBu¥/m dB dBu¥/m dBu¥ dBE/m dE dB cm deg
| & 12807. 00 49.32 -24.68 T4.00 45,17 Z1.37 18.60 35 82 _— -—— Peak

Data: 20 File: D:\Project\2007 Q2R EE1732603Part 15C111bV11b_Tx_ChO06;2437MHz.EMI_{20)
o7 Level (dBuVim) Date: 2007-04-14
FCCCLASSB
FCC CLASS-B (AVG)
49 -

MWWWW

0

21000 21800. 22600. 23400. 24200. 25000
Trace: (Discrete) krequency (Hz)

E%di Lion SHE-EHF RORM YERTTCAL

: APATRomter
Power o 1 20Wac/B0Hz
tinde | : FR OTR2E03
Hade ¢ ORLAN | Ib_Ts_ChOB; 34 3THHz
Data Rate R
(wer Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Fos Pos Remark
MHz dBu¥/m dE dEu¥/m dBu¥ dE/m dE dB cm deg
| & 24848, 00 48,42 -26. 68 T4.00 46,19 Z1.98 [ 86 38, 62 o -—- Peak

Remark: There is no more obvious spurious emission except the listings above.
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FCC/IC TEST REPORT Report No.: FR732603

* Test Mode : Mode 3
Polarization : Horizontal

m The test that passed at minimum margin was marked by the frame in the following table.

Data: 1 ~_ File: D:\Projecti2007 Q2= BE1732603Part 15CV11b111b_Tx_Ch11;2462MHz.EMI_(18)
30 Level {dBulmy} Date: 2007-04-13
FCC CLASS-B
e e————— | |
40 _ 5 :
1
%3 24. 138. 192 246. 300
Tmce (Discrete) Frequency (MHz)
Comdi tion . LF-AMTCH51121) BORTZONTAL
ENT AP Hooter
Power | ED‘IacfﬁDHz
Uodel FR 732603
¥ode . ORLAN | 1h_Tx_Chil; 246240z
Data Rate o
Over Limit Readintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m db dBu¥/m  dBu¥ dB/m dB dB cm deg
L L1984 27.80 -15.80 43,60 44,56 [2.50 [.83 3L.08 e -—- Peak
z @ 239.79 34,98 -11.02 46.00 5[.95 [1.684 Z. 32 30.93 e -—- Peak
3@ 299,48 34,99 -11.001 46.00 50,08 [3.Z] Z.83 30.93 e --- Peak
Data: 2 ~ File: D:\Projecti200702¥=BE\732603Part 15CV11bY11b_Tx_Ch11;2462MHz.EMI_(18)
- Level (dBuVim} Date: 2007-04-13
FCC CLASS-B
1 3 3 ]
1 MWMW
0 300 440. 580. T720. 860. 1000
Trace: (Discrete} Frequency {MHz)
Candi tion o LF-ANTCHSIIZ1) HORTZONTAL
EUT APSRouter
Power 120%ac/ B0z
Hodel FR 732605
dads RLAN | 1b_Tu_Chll; 245240z
Data Rate 1 - =
dver Limit EeadAnterma Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos ERemark
MHz dBu¥/m dB dBu¥/m dBu¥ dBE/m dB db cm deg
| @ AR 80 42, 38 -3, 62 46 00 55 65 |4 T2 2 80 30, 89 - ——— Peak
(2@ 479. 90 43.83 -2, 37 46,00 53.90 17.09 3.45 30.8]| 100 221 QOF |
3@ B600, 30 41,16 -4.84 46,00 49,48 [8.47 3.87 30,68 iy -—- Peak
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FCC/IC TEST REPORT

Report No.: FR732603

Data: 3
Level (dBuVim)
17

File: D:\Projecti2007Q2M=BE\7 32603Part 15CY11bY11b_Tx_Ch11;2462MHz.EMI_(18)

Date: 2007-04-14

3
FCCCLASS-B
A M‘J %Wwﬁmﬁmwﬁf
T
0 To00 1400. 1800. 2200. 2600. 3000
Trace: (Discrete} Frequency (MHz)
Comdi tion . HF-ANT-DBO4 10 HORTZOWTAL
ENT . APSRouter
Power ¢ 1EMWacs BNz
Hode| . FR T3ZB03
Hode . ORLAN |1b_Tx_Chil; 246 28Rz
Data Rate 11
Mwer Limit  Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m dB dBu¥/m  dBu¥ dB/m dB dB ch deg

L 238800 59,77 -14.23 74.00 61,20 30,26 3.75 35,44 100 0 Peak

2@ 2388, 00 42,29 -11.71 54,00 43,72 30,286 3.75 35,44 L L& 339 Average

3@ 2462, 00 107, 24 1og. 6l 30,29 3.84 35,49 100 0 Peak

4@ 2462, 00 97, 10 88,47 30029 3,84 35,49 LB 339 Average

o 2483. 62 B0.28 -13.74 T4.00 BL.BZ 30.28 3.86 35.51 LGn 0 Peak

6@ 2483.62 44.34 -9.66 54.00 45.70 30.29 3.85 35.5l LB 339 Average

Remark: #3 and #4 Fundamental Signal

Data: 4 ~ File: D:\Project\2007Q2VERE\732603WPart 15CV11bY11b_Tx_Ch11;2462MHz.EMI_(18)
o7 Level (dBuVimj} Date: 2007-04-14
FCC CLASS B
~ FCC CLASS-B (AVG)
49 WWW

WMM

0

3000 3600, 4200, 4800. 5400. 6000
Trace: (Discrete) Frequency (MHz)
Condi tion . HF-ANT-DB04 10 HORTZONTAL
EUT . ARSRouter
Power v 1 20¥acs/hiHz
Hode| ¢ FR 732603
¥ode . ORLAN | 1h_Tx_Chil; 246240z
Data Rate I
Over Limit Readintenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Fos Pos Remark
MHz dBu¥/m db dBu¥/m  dBu¥ dB/m db db cm deg
L 48924, 00 51,10 -22. 80 T4.00 48,086 33.34 5. 82 36.Zl 108G 0 Peak
2z 4924, 00 40,25 -13.75 54.00 37.20 33.34 5. %2 36.Zl 100 52 Average
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Report No.: FR732603

Data: 5 F
Lewvel (dBuV/im)

ile: D:\Projecti2007Q2¥=ERE\?I2603Part 15C111b111b_Tx_Ch11;2462MHz.EMI {18)

Date: 2007-04-14

97
FCC CLASS-B
1 pp ~
= i P o EC CLASS B (AVG)
19 hJNMMNmﬂmm»vaqwhfﬁnnf“fﬁmfﬁﬂwhv—w
¢ 6000 6600, 7200, 7800. 8400. 9000

Condition
ENT

Power
Hade |

Hode
Data Rate

Data: 6
Level (dBulv/my)
97

Trace: (Discrete}

HE-ANT-DE04 10 HORTZOMTAL

Frequency (MHz)

AP/Router
120%ac/ 60Nz
FR T3ER03
T}m 11b_Ts_Chil; 24634Hz
Over Limit Eeadintenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Eemark
MHz dBu¥/m db dBu¥/m  dBu¥ dB/m dB db cm deg
T3R6. 00 b6.34 -17.16 T4.00 46,49 3867 T.638 36.00 Zmm -—- Peak
7386.00 44.8> -9.1b B4.00 34.50 3867 T.68 36.00 100 320 Average

File: D:\Project12007Q2URERE\732603Part 15C111b111b_Tx_Ch11;2462MHz.EMI_{18)

Date: 2007-04-14

FCC CLASS-B

FCC CLASS-B(AVG)

19 :
% 5000 9600, 10200, 10800, 11400, 12000
Trace: (Discrete} Ereuency (i)
Candi tion ¢ HF-ANT(B-1B)-DB0GIE HORTZOMTAL
ENT AP Ranter
Power 120%ac/ B0z
oz | TR 73605
Hads RLAN | 1b_Te_Chll; 246240z
Tata Rate 11 %
Over Limit Eeadintenna Cable Preamp  Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos FPos ERemark
MHz dBu¥/m dB dBu¥/m dBu¥ dBE/m dB db cm deg
L 9846, 00 42,29 -31.71 74.00 TH.27 -9.63 9.18 36.54 nam -—- Peak
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ata: 7 File: D:\Projecti2007 Q2= EE \732603Part 15CV11b111b_Tx_Ch11;2462MHz.EMI_{18)
o7 Lewvel (dBu\/im) Date: 2007-04-14
FCC CLASS-B

FCC CLASS-B(AVG)

49 1

¢ 12000 12600. 13200. 13800. 14400, 15000

Trace: (Discrete} Ereuency (i)

%ﬁ?di Ligm HE-ANT( G- 181 -DBOO1E RORTZONTAL

¢ ARfRouter
Power o 1 20Vac/BlHz
Hode| ¢ FR T32R03
Hnde o BLAN 11h_Ts_Chil; 2462480z
Data Rate R

Over Limit EBeadAnterma Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos ERemark

MHz dBuY/m db dBu¥/m  dBu¥ dB/m dB db cm deg

L L4TT2.00 43,19 -30.81 74.00 73.88 -6.38 L1.47 35.79 mmm --- Peak
Data: & _ File: D:\Projecti2007Q2=RE? 32603 Part 1501 1b111b_Tx_Ch11;2462MHz.EMI (18)
g7 LEVE! (dBuVim) Date: 2007-04-14

FCC CLASS-B

FCC-ELASS-B{AVG)

49

0

15000 15600. 16200. 16800. 17400. 18000

Trace: (Discrete} Fragquancy (Wite)

o HF-ANT(E-1E)-DEDRIE HORTZONTAL
AP Router

Condition
EUT i
Power v 1 20ac/BlRz

Hode | : FR T8260%
Hads . ORLAN | Tb_Tx_Chll; 246 5Rz
Data Fate R
Over Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dEu¥/m dE dBu¥/m  dBu¥ dB/m dB dE cm deg
I 16077, 00 40,50 -33.50 T4.00 69, 13 -4.83 [1.79 356,53 v -—- Peak
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Condi tign
EDT

Power
Hode|

Hode
Tata Hate

D ﬂt

a7 F
Lewvel (dBu\/im)

ile: D:\Projecti2007Q2¥=ERE\?I2603Part 15C111b111b_Tx_Ch11;2462MHz.EMI {18)

Date: 2007-04-14

17

FCC CLASS-B

SQWMWWWMWWWW

051835 2486.8 2490.1 24934 2496.7 2500
Trace: (Discrete} Frequency {MHz}
. HF-ANT-DBD4 1D HORTZONTAL
AP/Router
120¥ac/60Hz
FR 732605
T}nm 11b_Tu_Chil; 246240z
Over Limit EeadAntemna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Fos Pos Remark
MHz dBuY/m db dbuy/m  dBu¥ db/m il db cm deg
2483.62 60.26 -13.74 T4.00 6l.e6l 30.29 3.86 23b.bl 100 0 Peak
2483.62 44.34 -9.66 54.00 45. 70 30.29 3.86 35.5l 116 339 Average
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Polarization : Vertical
m The test that passed at minimum margin was marked by the frame in the following table.

Data: 9 ~ File: D:Projecti2007Q24RREZI2603WPart 15C11b41b_Tx_Ch11;2462MHz.EMI (18}
= Lewvel (dBuv/m) Date: 2007-04-13
FCC CLASS B
I
wl—1 I -
1z | 3
0 30 84. 138. 192, 246. 300
Trace: (Discrete) Frequency (MHz)
Comd i Lign . LF-ANT(951121) VERTTCAL
EUT 1 APSRonter
Pawer v 1 E0Y¥ac/B0Nz
Hode | ¢ FR OT3ERO]
Mode © LA |Tb_ T Chil;2462MHz
Data Rats [ .
Over Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Lewvel Factor Loss Factor Pos Pos Remark
MHz dBu¥/m dB dBu¥/m dBu¥ dBE/m dB dE cm deg
| @ 33.78 34,41 -5.59 40.00 48,02 16.84 0.87 31,32 100 204 Peak
28 320.99 34,21 -5.T9 40,00 50.99 [3.6]1 0.92 3l.Z21 - -—- Peak
3@ 119.64 33.63 -9.97 43.50 5043 12.50 1.83 3L.08 - -—- Peak
Data: 10 ~ File: D:Project2007Q24RREZI2603WPart 15C11b111b_Tx_Ch11;2462MHz.EMI (18)
80 Lewvel (dBuvim) Date: 2007-04-13
FCC CLASS-B
40 i s 123
%300 440. 580. 720. 860. 1000
Trace: (Discrete) Frequency (MHz)
Comdition : LF-ANTCO51 1219 YERTTCAL
EUT : AP/Router
Power ;o 120Y¥ac/B0H:
Hode | v FR TRIR03
Hads © LA | 1b_Ts_Chil; 246240z
Data Rate e -
Over Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Fos Pos Remark
MHz dBu¥/m db dbu¥/m  dBu¥ dB/m db dk Cm deg
| @ 308.80 35,84 -10.06 46.00 49, 21 1472 .80 30.83 e --- Peak
2@ 479.90 36.83 -8.07 46.00 47,20 17.0% 3.45 30.8l = -—- Peak
3 a 600,30 38.16 -7.84 46,00 46,48 18,47 3.87 30,68 =on -—- Peak
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Data: 11
i Lewvel ((BuVim)

File: D:\Projecti2007Q2VERE 7 32603Part 15C111b111b_Tx_Ch11;2462MHz.EMI_(18)

Date: 2007-04-13

FCCCLASSB
59 ™ FCC CLASS-B (AVG)
[ PENEPE RS, L S

9 1000 1400. 1800. 2200. 2600. 3000

Frequency (MHz)

Trace: {Discrete)

Condikion HF-ANT-0604 10 YERTTCAL
EUT

;AR/Router
Pawer v 1 EDYao BNz
Hode | 1 FR T3ZR0S
Mode © LA |1b_Tx_Chil;24p2MHz
Data Rate 11
Over Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Lewvel Factor Loss Factor Pos Pos Bemark
MHz dBu¥/m dB dBu¥/m dBu¥ dB/m dB db cm deg
| 2388, 00 50,31 -23.69 74.00 51.74 30,26 375 35 .44 100 0 Peak
2 2388, 00 39.89 -14.31 54.00 4l.12 30.26 3.75 35 44 100 159 Average
3@ 2462, 00 104, 38 106,76 30.29 3.84 35,48 100 0 Peak
4@ 2482.00 94, 49 5. 86 30,29 3.84 35,49 100 159 Average
) 2483.95 5HZ. 85 -Z2L. 156 T74.00 BH4.Zl 30.28 3.86 35.51 [l 0 Peak
4] 2483,.95 41,34 -12.66 54.00 42.70 30,28 3. 86 35.51 100 159 Average

Remark: #3 and #4 Fundamental Signal

Data: 12 ~ File: D:Project2007Q2¥RRE732603WPart 15C11bV11b_Tx_Ch11;2462MHz.EMI_(18)
o7 Lewvel ((BuV/im) Date: 2007-04-14
FCC CLASSB
1 FCLC CLASS-B (AVG)
19
TP I
%3000 3600. 4200. 4800. 5400. 6000
Trace: (Discrete) Frequency (MHz)
Comd i bion . BF-ANT-DB04 |0 ¥ERTTCAL
EUT . AP/Router
Pawer | Z0¥ac/B0Hz
Hode | 1 FR T3ZROS
Hode © RLAM |1h_Tx_Chll; 24620z
Data Rate I g
ver Limit Readintenna Cable Preamp  Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m db dbu¥/m  dBu¥ dB/m db dk Cm deg
L 4924, 00 55,27 -18.73 74.00 BEZ.23 33.34 5.92 36.2l 100 0 Peak
2@ 4924, 00 43.81 -10.39 54.00 40.56 33.34 592 36.2l 100 309 Average
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Data: 13 File: D:¥Project\2007Q2VEEE 732603 Part 15CV11b111b_Tx_Ch11;2462MHz.EMI_{18)
i Lewvel ((BuVim) Date: 2007-04-14
FCC CLASS-B
o g FECCLASS B (AVG)
19 Fﬁ&’”HrJyVMhihhfﬁMwJ,ﬂwofwA»fﬂuvuﬁf
“ 6000 6600, 7200, 7800, 8400, 9000

Trace: {Discrete} Erequenty (Mbiz)

%%di Lion HF-ANT-0DB04 1D YERTTCAL

¢ APARouter
Power v LE)Vac/ BNz
Hode| o FR OTEER0T
Hode ¢ WLAM | 1b_Tx_Chi|; 246240z
Data Rate A

(ver Limit Beadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark

MHz dBu¥/m dB dBu¥/m dBu¥ dB/m dB dE cm deg

l 8097.00 56.88 -17.12 T74.00 45.33 39.53 T.901 35 90 10O 0 Peak
2 B087.00 47.00 -7.00 54,00 35,45 39.53 T.80 35.890 10D 223 Average
Data: 14 File: D:Project'2007Q2VEREWI2603Part 15C111b6V11b_Tx_Ch11;2462MHz EMI (18)
o7 Level {dBuvim) Date; 2007-04-14
FCC CLASS B

FCC CLASS-B (AVG)

49

A 9000 9600, 10200, 10800, 11400. 12000

Trace: (Discrete) Frequency (MHz)

E%di Lion HF-AWTG-167-06001E VERTTCAL

¢ APSRouter
Power ¢ 1 E0¥ac/BOHL
Hode | o FR T3ZR0G
Hode o RLAM | 1B_Ts_Chll; 246240z
Data Rate |

Over Limit Eeadintenna Cable Preamp Ant  Tahle
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark

MHz dBu¥/m dB dBu¥/m dBu¥ dBE/m dB dE cm deg
l 9846.00 41.50 -32.49 74.00 T8.50 -9.63 9. 18 36,54 e -—— Peak
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